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Version

Revision Description

Issue Date

Rev.0 | Initial issue of report. August 31, 2023
Rev.1 | Update information. September 15, 2023
Rev.2 | Update information and description. October 13, 2023

Note: This revised report (Report No.: R2306A0670-R3V2) supersedes and replaces the
previously issued report (Report No.: R2306A0670-R3V1). Please discard or destroy the
previously issued report and dispose of it accordingly.
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Summary of measurement results

Number | Test Case Clause in FCC rules Verdict
1 Average output power 15.407(a) PASS
2 Occupied bandwidth 15.407(e) PASS
3 Frequency stability 15.407(g) PASS
4 Power spectral density 15.407(a) PASS
5 Unwanted Emissions 15.407(b) PASS
6 Conducted Emissions 15.207 NA

Date of Testing: July 6, 2023 ~ August 28, 2023
Date of Sample Received: June 12, 2023

Note: PASS: The EUT complies with the essential requirements in the standard.
FAIL: The EUT does not comply with the essential requirements in the standard.

All indications of Pass/Fail in this report are opinions expressed by TA Technology (Shanghai)

Co., Ltd. based on interpretations and/or observations of test results. Measurement

Uncertainties were not taken into account and are published for informational purposes only.

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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1. Test Laboratory

1.1. Notes of the test report

This report shall not be reproduced in full or partial, without the written approval of TA Technology
(Shanghai) Co., Ltd. The results documented in this report apply only to the tested sample, under
the conditions and modes of operation as described herein. Measurement Uncertainties were not
taken into account and are published for informational purposes only. This report is written to support

regulatory compliance of the applicable standards stated above.
1.2. Test facility

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.

1.3. Testing Location

Company: TA Technology (Shanghai) Co., Ltd.

Address: Building 3, No.145, Jintang Rd, Pudong Shanghai, P.R.China
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000

Website: http://www.ta-shanghai.com

E-mail: xukai@ta-shanghai.com
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2. General Description of Equipment under Test

2.1. Applicant and Manufacturer Information

Applicant

Panasonic Corporation of North America

Applicant address

Two Riverfront Plaza, Newark, NJ 07102-5490, United States

Manufacturer

Panasonic Entertainment & Communication Co., Ltd.

Manufacturer address

1-10-12 Yagumo-higashi-machi, Moriguchi City, Osaka 570-0021,
Japan

2.2. General information

EUT Description
Model P24VS_01
Lab internal SN R2306A0670/S03

Hardware Version

1

Software Version

1

Power Supply

External power supply

Antenna Type

Internal Antenna

Antenna Connector

A permanently attached antenna (meet with the standard FCC

Part 15.203 requirement)

Band Antenna 1 Antenna 2

U-NII-1 -1.3 dBi -1.5dBi

Antenna Gain U-NII-2A -1.3 dBi -1.5 dBi

U-NII-2C -2.0 dBi -0.9 dBi

U-NII-3 -1.6 dBi -0.7 dBi

Band For Power For PSD

U-NII-1 -1.3 dBi 1.71 dBi

Directional Gain U-NII-2A -1.3 dBi 1.71 dBi
U-NII-2C -0.9 dBi 2.11 dBi

U-NII-3 -0.7 dBi 2.31 dBi

Operating Frequency Range(s)

U-NII-1: 5150MHz-5250MHz
U-NII-2A: 5250MHz -5350MHz
U-NII-2C: 5470MHz-5725MHz
U-NII-3: 5725MHz -5850MHz

Modulation Type

802.11a: OFDM

802.11n (HT20/HT40): OFDM

802.11ac (VHT20/VHT40/VHT80): OFDM
802.11ax SU (HE20/ HE40/ HE80): OFDM

802.11ax TB (HE20): OFDMA

Max. Output Power

19.73 dBm

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R
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Testing temperature range -20°Cto50°C

Operating temperature range 0°Ctod40°C

Operating voltage range 45Vto55V

State DC voltage 5V

Note:

1. The EUT is sent from the applicant to TA and the information of the EUT is declared by the
applicant.

2. This device support automatically discontinue transmission, while the device is not transmitting
any information, the device can automatically discontinue transmission and become standby
mode for power saving. The device can detect the controlling signal of ACK message transmitting
from remote device and verify whether it shall resend or discontinue transmission.

3. (a) Manufacturers implements security features in any digitally modulated devices capable of
operating in any of the U-NIl bands, so that third parties are not able to reprogram the device to
operate outside the parameters for which the device was certified. The software prevents the
user from operating the transmitter with operating frequencies, output power, modulation types or
other radio frequency parameters outside those that were approved for the device. Manufacturers
uses means including, but not limited to the use of a private network that allows only
authenticated users to download software, electronic signatures in software or coding in
hardware that is decoded by software to verify that new software can be legally loaded into a
device to meet these requirements and must describe the methods in their application for
equipment authorization.

(b) Manufacturers take steps to ensure that DFS functionality cannot be disabled by the operator
of the U-NII device.

4. The EUT is connected to 5V DC power supply. And EUT is connected a computer was used to
configure the DUT using the tool QA Tool _Dbg to transmit all different modes

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 7 of 631
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3. Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards:

FCC CFRA47 Part 15E (2022) Unlicensed National Information Infrastructure Devices

ANSI C63.10-2013

Reference standard:
KDB 789033 D02 General UNII Test Procedures New Rules v02r01

KDB 662911 D01 Multiple Transmitter Output v02r01

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 8 of 631
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4. Test Configuration

Test Mode

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application.

The radiated emission was measured in the following position: EUT stand-up position (Z axis),
lie-down position (X, Y axis). The worst emission was found in stand-up position (Z axis) and the
worst case was recorded.

In order to find the worst case condition, Pre-tests are needed at the presence of different data rate.
Preliminary tests have been done on all the configuration for confirming worst case. Data rate below
means worst-case rate of each test item.

The test software is used MT7921.
Worst-case data rates are shown as following table.

Mode Data Rate
Antenna 1 Antenna 2 MIMO
802.11a 6 Mbps 6 Mbps 6 Mbps
802.11n HT20 MCS 0 MCS 0 MCS 8
802.11n HT40 MCS 0 MCS 0 MCS 8
802.11ac VHT20 MCS 0 MCS 0 MCS 0
802.11ac VHT40 MCS 0 MCS 0 MCS 0
802.11ac VHT80 MCS 0 MCS 0 MCS 0
802.11ax HE20 MCS 0 MCS 0 MCS 0
802.11ax HE40 MCS 0 MCS 0 MCS 0
802.11ax HE80 MCS 0 MCS 0 MCS 0
The worst case Antenna mode for each of the following tests for Wi-Fi:
Test Cases Antenna 1 Antenna 2 MIMO

802.11a
802.11n HT20/40
802.11ac VHT20/40/80
802.11ax HE20/40/80

Occupied bandwidth

802.11a 802.11a 802.11a
802.11n HT20/40 802.11n HT20/40 802.11n HT20/40
802.11ac VHT20/40/80 | 802.11ac VHT20/40/80 | 802.11ac VHT20/40/80
802.11ax HE20/40/80 | 802.11ax HE20/40/80 | 802.11ax HE20/40/80

Average Power Output

802.11a 802.11a 802.11a
802.11n HT20/40 802.11n HT20/40 802.11n HT20/40
802.11ac VHT20/40/80 | 802.11ac VHT20/40/80 | 802.11ac VHT20/40/80
802.11ax HE20/40/80 802.11ax HE20/40/80 | 802.11ax HE20/40/80

Power Spectral Density

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 9 of 631
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802.11a

802.11n HT20/40

802.11ac VHT80

802.11ax HE20/40/80

Unwanted Emissions

Conducted Emissions

TB Mode

802.11ax HE20
(26-Tone, 52-Tone,

Occupied bandwidth

106-Tone)
802.11ax HE20 802.11ax HE20 802.11ax HE20
Average Power Output (26-Tone, 52-Tone, (26-Tone, 52-Tone, (26-Tone, 52-Tone,
106-Tone) 106-Tone) 106-Tone)
802.11ax HE20 802.11ax HE20 802.11ax HE20
Power Spectral Density (26-Tone, 52-Tone, (26-Tone, 52-Tone, (26-Tone, 52-Tone,
106-Tone) 106-Tone) 106-Tone)

802.11ax HE20
(26-Tone, 52-Tone,
106-Tone)

Unwanted Emissions

Conducted Emissions

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 10 of 631
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Wireless Technology and Frequency Range

Wireless Technology Bandwidth Channel Frequency
36 5180MHz
40 5200MHz
20 MHz
44 5220MHz
U-NII-1 48 5240MHz
38 5190MHz
40 MHz
46 5230MHz
80 MHz 42 5210MHz
52 5260MHz
56 5280MHz
20 MHz
60 5300MHz
U-NII-2A 64 5320MHz
54 5270MHz
40 MHz
62 5310MHz
80 MHz 58 5290MHz
100 5500MHz
104 5520MHz
108 5540MHz
112 5560MHz
116 5580MHz
120 5600MHz
- 20 MHz
Wi-Fi 124 5620MHz
128 5640MHz
132 5660MHz
136 5680MHz
U-NII-2C 140 5700MHz
144 5720MHz
102 5510MHz
110 5550MHz
118 5590MHz
40 MHz
126 5630MHz
134 5670MHz
142 5710MHz
106 5530MHz
80 MHz 122 5610MHz
138 5690MHz
149 5745MHz
153 5765MHz
20 MHz 157 5785MHz
U-NII-3
161 5805MHz
165 5825MHz
40 MHz 151 5755MHz
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159 5795MHz
80 MHz 155 5775MHz

Does this device support TPC Function? XYes [INo

Does this device support TDWR Band? XlYes [INo

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R
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5. Test Case Results

5.1. Occupied Bandwidth

Ambient condition

Temperature Relative humidity

20°C ~ 25°C 45% ~ 50%

Method of Measurement

The EUT was connected to the spectrum analyzer through an external attenuator (20dB) and a
known loss cable.

For U-NII-1/U-NII-2A/U-NII-2C, set RBW =1% OCB kHz, VBW = 3 x RBW, measure the maximum
width of the emission that is constrained by the frequencies associated with the two outermost
amplitude points (upper and lower frequencies) that are attenuated by 26 dB relative to the maximum
level measured in the fundamental emission.

For U-NII-3, Set RBW = 100 kHz, VBW = 3 x RBW, measure the maximum width of the emission that
is constrained by the frequencies associated with the two outermost amplitude points (upper and
lower frequencies) that are attenuated by 6 dB relative to the maximum level measured in the
fundamental emission.

Note: The automatic bandwidth measurement capability of a spectrum analyzer or EMI receiver may
be employed if it implements the functionality described above.

Use the 99 % power bandwidth function of the instrument

Test Setup

RF I:EIDIE Spectrum

EUT Analyzer

Limits

Rule FCC Part §15.407(e)

Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500
kHz.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 936 Hz.

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 13 of 631
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Test Results:

U-NII-1
Carrier frequency 99% Minimum.26 di .
Mode (MHz) bandwidth bandwidth Conclusion
(MHz) (MHz)
5180 17.115 25.697 PASS
802.11a 5200 17.103 26.149 PASS
5240 16.614 19.963 PASS
5180 18.200 27.645 PASS
802.11n HT20 5200 18.233 28.139 PASS
5240 17.640 20.365 PASS
802.11n HT40 5190 35.866 40.128 PASS
5230 35.844 40.114 PASS
5180 18.242 27.991 PASS
802.11ac VHT20 5200 18.189 27.431 PASS
5240 17.674 20.304 PASS
802.11ac VHT40 5190 35.835 40.498 PASS
5230 35.784 40.421 PASS
802.11ac VHT80 5210 75.400 79.576 PASS
5180 18.967 28.334 PASS
802.11ax HE20 5200 19.043 28.140 PASS
5240 18.827 19.865 PASS
802.11ax HE40 5190 37.513 39.451 PASS
5230 37.450 39.409 PASS
802.11ax HES8O0 5210 76.643 80.331 PASS

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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U-NII-2A
Carrier frequency 99% Minimum.26 di .
Mode (MHz) bandwidth bandwidth Conclusion
(MHz) (MHz)
5260 17.016 24.838 PASS
802.11a 5300 17.035 26.066 PASS
5320 17.027 25.524 PASS
5260 18.143 28.018 PASS
802.11n HT20 5300 18.226 27.037 PASS
5320 18.134 29.864 PASS
802.11n HT40 5270 35.925 40.292 PASS
5310 35.889 40.185 PASS
5260 18.215 27.372 PASS
802.11ac VHT20 5300 18.181 28.267 PASS
5320 18.123 26.983 PASS
802.11ac VHT40 5270 35.813 40.224 PASS
5310 35.857 40.664 PASS
802.11ac VHT80 5290 75.466 79.949 PASS
5260 18.973 23.982 PASS
802.11ax HE20 5300 19.005 24.498 PASS
5320 18.998 23.709 PASS
802.11ax HE40 5270 37.526 39.536 PASS
5310 37.494 39.652 PASS
802.11ax HE80 5290 76.888 80.340 PASS

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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U-NII-2C

Carrier frequenc 99% Minimum 26 dB
Mode (MH:') Y bandwidth bandwidth Conclusion
(MHz) (MHz)
5500 17.002 26.406 PASS
5600 17.281 27.086 PASS
802.11a

5700 17.080 26.524 PASS

5720 17.088 25.454 PASS

5500 18.170 26.885 PASS

5600 18.424 28.818 PASS

802.11n HT20

5700 18.171 26.645 PASS

5720 18.197 27.235 PASS

5510 35.873 40.065 PASS

5590 35.799 40.309 PASS

802.11n HT40

5670 35.847 40.096 PASS

5710 35.924 40.226 PASS

5500 18.194 30.960 PASS

5600 18.243 28.086 PASS
802.11ac VHT20

5700 18.206 27.404 PASS

5720 18.168 27.022 PASS

5510 35.825 40.416 PASS

5590 35.846 40.485 PASS
802.11ac VHT40

5670 35.844 40.428 PASS

5710 35.823 40.143 PASS

5610 75.173 79.502 PASS
802.11ac VHT80

5690 75.308 79.594 PASS

5500 19.026 22.837 PASS

5600 19.067 30.365 PASS
802.11ax HE20

5700 19.007 23.460 PASS

5720 18.989 22.821 PASS

5510 37.457 39.458 PASS

5590 37.478 39.593 PASS
802.11ax HE40

5670 37.543 39.536 PASS

5710 37.512 39.495 PASS

5610 76.957 80.428 PASS
802.11ax HE80

5690 76.971 80.612 PASS

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 16 of 631
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U-NII-3
Carrier 99% Minimum 6 dB Limit
Mode frequency bandwidth bandwidth (KHz) Conclusion
(MHz) (MHz) (MHz)
5720 17.088 16.271 500 PASS
5745 17.038 14.900 500 PASS
802.11a
5785 17.094 16.075 500 PASS
5825 17.071 16.059 500 PASS
5720 18.197 17.348 500 PASS
5745 18.232 17.109 500 PASS
802.11n HT20

5785 18.197 17.559 500 PASS
5825 18.228 16.787 500 PASS
5710 35.924 35.024 500 PASS
802.11n HT40 5755 35.857 35.073 500 PASS
5795 35.889 33.842 500 PASS
5720 18.168 17.016 500 PASS
5745 18.241 16.494 500 PASS

802.11ac VHT20
5785 18.285 17.564 500 PASS
5825 18.187 16.333 500 PASS
5710 35.823 35.050 500 PASS
802.11ac VHT40 5755 35.867 33.835 500 PASS
5795 35.786 35.055 500 PASS
5690 75.308 75.033 500 PASS

802.11ac VHT80
5775 75.374 75.050 500 PASS
5720 18.989 17.645 500 PASS
5745 18.962 18.090 500 PASS

802.11ax HE20
5785 19.026 17.443 500 PASS
5825 19.008 18.440 500 PASS
5710 37.512 35.079 500 PASS
802.11ax HE40 5755 37.550 35.062 500 PASS
5795 37.600 35.118 500 PASS
5690 76.971 75.088 500 PASS

802.11ax HE80
5775 76.740 73.849 500 PASS

TA Technology (Shanghai) Co., Ltd.
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TB Mode
U-NII-1
Carrier frequenc S Minimum 26 dB Limit
Mode (MH:') Y bandwidth | bandwidth itz | Conclusion
(MHz) (MHz)
2 11ax HE2
802.11ax HE20 5180 18.351 23.117 500 PASS
106-Tone Index 53
2 11ax HE2
802.11ax HE20 5200 18.171 23.279 500 PASS
106-Tone Index 53
2 11ax HE2
802.11ax HE20 5240 18.123 19.396 500 PASS
106-Tone Index 54
2 11ax HE2
802.11ax HE20 5180 18.761 20.611 500 PASS
26-Tone Index 0
802.11ax HE20
ax 5200 16.323 18.014 500 PASS
26-Tone Index 4
802.11ax HE20
24 17.51 18.4 PA
oo o 8 5240 518 8.408 500 SS
802.11ax HE20
ax 5180 18.194 20.834 500 PASS
52-Tone Index 37
802.11ax HE20 5200 17.045 18.470 500 PASS
52-Tone Index 38 ) '
802.11ax HE20 5240 18.158 19.202 500 PASS
52-Tone Index 40 ' )

TA Technology (Shanghai) Co., Ltd.
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U-NII-2A
Carrier frequenc S Minimum 26 dB Limit
Mode (MH:') Y bandwidth | bandwidth itz | Conclusion
(MHz) (MHz)
2 11ax HE2
802.11ax HE20 5180 18.121 21.162 500 PASS
106-Tone Index 53
2 11ax HE2
802.11ax HE20 5200 18.307 21.352 500 PASS
106-Tone Index 53
2 11ax HE2
802.11ax HE20 5240 18.313 21.926 500 PASS
106-Tone Index 54
802.11ax HE20
ax 5180 17.648 19.186 500 PASS
26-Tone Index 0
2 11ax HE2
802.11ax HE20 5200 16.697 18.100 500 PASS
26-Tone Index 4
802.11ax HE20
24 18.441 211 PA
26-Tone Index 8 5240 8 08 500 SS
802.11ax HE20
ax 5180 18.255 21.093 500 PASS
52-Tone Index 37
802.11ax HE20 5200 16.523 18.529 500 PASS
52-Tone Index 38 ) '
802.11ax HE20 5240 18.074 19.936 500 PASS
52-Tone Index 40 ' )

TA Technology (Shanghai) Co., Ltd.
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U-NII-2C
Carrier frequenc S Minimum 26 dB Limit
Mode (MH:') Y| bandwidth | bandwidth itz | Conclusion
(MHz) (MHz)
2 11ax HE2
802.11ax HE20 5500 18.283 21.664 500 PASS
106-Tone Index 53
2 11ax HE2
802.11ax HE20 5600 18.167 21.123 500 PASS
106-Tone Index 53
802.11ax HE20
ax 5700 18.249 20.415 500 PASS
106-Tone Index 54
2 11ax HE2
802.11ax HE20 5720 18.221 20.382 500 PASS
106-Tone Index 54
802.11ax HE20
ax 5500 18.427 20.590 500 PASS
26-Tone Index 0
802.11ax HE20 5600 17.164 18.124 500 PASS
26-Tone Index 4 ’ )
802 11ax HE20 5700 18.259 19.959 500 PASS
26-Tone Index 8 ’ )
2 11ax HE2
802.11ax HE20 5500 18.191 21.369 500 PASS
52-Tone Index 37
802.11ax HE20
ax 5600 17.200 18.686 500 PASS
52-Tone Index 38
802.11ax HE20
ax 5700 18.162 20.265 500 PASS
52-Tone Index 40

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R

Page 20 of 631




RF Test Report

Report No.: R2306A0670-R3V2

U-NII-3
Carrier frequenc S Minimum 6 dB Limit
Mode (MH:') Y| bandwidth | bandwidth itz | Conclusion
(MHz) (MHz)
2 11ax HE2
802.11ax HE20 5745 18.108 17.717 500 PASS
106-Tone Index 53
2 11ax HE2
802.11ax HE20 5785 17.770 17.729 500 PASS
106-Tone Index 53
2 11ax HE2
802.11ax HE20 5720 18.221 17.343 500 PASS
106-Tone Index 54
802.11ax HE20
ax 5825 18.348 17.112 500 PASS
106-Tone Index 54
802.11ax HE20
ax 5745 18.320 2.044 500 PASS
26-Tone Index 0
802.11ax HE20 5785 16.958 2.665 500 PASS
26-Tone Index 4 ’ |
802 T1ax HE20 5720 18.168 2.077 500 PASS
26-Tone Index 8 ’ '
802.11ax HE20 5825 18.334 2.122 500 PASS
26-Tone Index 8 ’ |
802.11ax HE20
5745 18.271 17.031 500 PASS
52-Tone Index 37
802 11ax HE20 5785 17.036 15.052 500 PASS
52-Tone Index 38 ’ )
802 11ax HE20 5720 18.168 17.109 500 PASS
52-Tone Index 40 ’ )
802.11ax HE20
ax 5825 18.180 15.766 500 PASS
52-Tone Index 40
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RF Test Report Report No.: R2306A0670-R3V2
99% bandwidth

U-NII-1
OBW 802.11a 5180MHz
wm Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:19:42 AM Jun 30, 2023
e e 20000000 Center Freq: 5.180000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.12 dB
Ref 31.12 dBm

a1 ML

ey
T

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.5 dBm
17.115 MHz

Transmit Freq Error -119.76 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.70 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11a 5200MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:21:39 AM Jun 30, 2023
e e D0000000 Center Freq: 5.200000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.17 dB
Ref 31.17 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.7 dBm
17.103 MHz

Transmit Freq Error -5.333 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.15 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11a 5240MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:22:59 AM Jun 30, 2023
e e A000D0000 Center Freq: 5.240000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.18 dB
Ref 31.18 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.9 dBm
16.614 MHz

Transmit Freq Error -5.080 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.96 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ac(VHT20) 5180MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:30:00 AM Jun 30, 2023
e e 20000000 Center Freq: 5.180000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.12 dB
Ref 31.12 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.4 dBm
18.242 MHz

Transmit Freq Error -94.858 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.99 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ac(VHT20) 5200MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:31:19 AM Jun 30, 2023
e e D0000000 Center Freq: 5.200000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.17 dB
Ref 31.17 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.6 dBm
18.189 MHz

Transmit Freq Error 6.809 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.43 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ac(VHT20) 5240MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:32:43 AM Jun 30, 2023
e e A000D0000 Center Freq: 5.240000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.18 dB
Ref 31.18 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.9 dBm
17.674 MHz

Transmit Freq Error 1.968 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.30 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ac(VHT40) 5190MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:55:34 AM Jun 30, 2023
e e 00000000 Center Freq: 5.190000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.13 dB
Ref 31.13 dBm

#Res BW 620 kHz #VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.5 dBm
35.835 MHz

Transmit Freq Error 80.190 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.50 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ac(VHT40) 5230MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:58:24 AM Jun 30, 2023
e e 0000000 Center Freq: 5.230000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.18 dB
Ref 31.18 dBm

#VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.0 dBm
35.784 MHz

Transmit Freq Error 79.739 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.42 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ac(VHT80) 5210MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:08:06 AM Jun 30, 2023
e e 0000000 Center Freq: 5.210000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

#Res BW 1.2 MHz #VBW 4 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.6 dBm
75.400 MHz

Transmit Freq Error 183.88 kHz % of OBW Power 99.00 %

x dB Bandwidth 79.58 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ax(HE20) 5180MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:35:34 AM Jun 30, 2023
e e 20000000 Center Freq: 5.180000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.12 dB
Ref 31.12 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.9 dBm
18.967 MHz

Transmit Freq Error -13.119 kHz % of OBW Power 99.00 %

x dB Bandwidth 28.33 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ax(HE20) 5200MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:37:06 AM Jun 30, 2023
e e D0000000 Center Freq: 5.200000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.17 dB
Ref 31.17 dBm

I'J-
mmmml-————-lwm1m
T L N N LY
I T T

Span 40 MHz
#Res BW 300 kHz #/BW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.1 dBm
19.043 MHz

Transmit Freq Error 3.132 kHz % of OBW Power 99.00 %

x dB Bandwidth 28.14 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ax(HE20) 5240MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:48:01 AM Jun 30, 2023
e e A000D0000 Center Freq: 5.240000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.18 dB
Ref 31.18 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.3 dBm
18.827 MHz

Transmit Freq Error 27.394 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.86 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ax(HE40) 5190MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:00:55 AM Jun 30, 2023
e e 00000000 Center Freq: 5.190000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.13 dB
Ref 31.13 dBm

#Res BW 620 kHz #VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.8 dBm
37.513 MHz

Transmit Freq Error 79.935 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.45 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ax(HE40) 5230MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:02:29 AM Jun 30, 2023
e e 0000000 Center Freq: 5.230000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.18 dB
Ref 31.18 dBm

#VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.4 dBm
37.450 MHz

Transmit Freq Error 34.663 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.41 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ax(HE80) 5210MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:10:03 AM Jun 30, 2023
e e 0000000 Center Freq: 5.210000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

#Res BW 1.2 MHz #VBW 4 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.6 dBm
76.643 MHz

Transmit Freq Error 247.35 kHz % of OBW Power 99.00 %

x dB Bandwidth 80.33 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11n(HT20) 5180MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:25:08 AM Jun 30, 2023
e e 20000000 Center Freq: 5.180000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.12 dB
Ref 31.12 dBm

et
MMl----

||

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.4 dBm
18.200 MHz

Transmit Freq Error -60.772 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.65 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11n(HT20) 5200MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:27:25 AM Jun 30, 2023
e e D0000000 Center Freq: 5.200000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.17 dB
Ref 31.17 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.6 dBm
18.233 MHz

Transmit Freq Error 34.874 kHz % of OBW Power 99.00 %

x dB Bandwidth 28.14 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11n(HT20) 5240MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:28:22 AM Jun 30, 2023
e e A000D0000 Center Freq: 5.240000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.18 dB
Ref 31.18 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.9 dBm
17.640 MHz

Transmit Freq Error 14.711 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.37 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11n(HT40) 5190MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:51:33 AM Jun 30, 2023
e e 00000000 Center Freq: 5.190000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.13 dB
Ref 31.13 dBm

#Res BW 620 kHz #VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.4 dBm
35.866 MHz

Transmit Freq Error 107.23 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.13 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11n(HT40) 5230MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:52:47 AM Jun 30, 2023
e e 0000000 Center Freq: 5.230000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.18 dB
Ref 31.18 dBm

#VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.9 dBm
35.844 MHz

Transmit Freq Error 78.192 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.11 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2
U-NII-2A

OBW 802.11a 5260MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:27:35 AM Jun 30, 2023
e e 0000000 Center Freq: 5.260000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.9 dBm
17.016 MHz

Transmit Freq Error 8.294 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.84 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11a 5300MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:29:10 AM Jun 30, 2023
e e D0000000 Center Freq: 5.300000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.21 dB
Ref 31.21 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.4 dBm
17.035 MHz

Transmit Freq Error 13.079 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.07 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11a 5320MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:31:26 AM Jun 30, 2023
e e 0000000 Center Freq: 5.320000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.5 dBm
17.027 MHz

Transmit Freq Error 6.279 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.52 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ac(VHT20) 5260MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:38:07 AM Jun 30, 2023
e e 0000000 Center Freq: 5.260000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

B _---I____l---_
_---I _l---_

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.8 dBm
18.215 MHz

Transmit Freq Error 34.440 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.37 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ac(VHT20) 5300MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:39:42 AM Jun 30, 2023
e e D0000000 Center Freq: 5.300000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.21 dB
Ref 31.21 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.3 dBm
18.181 MHz

Transmit Freq Error 60.289 kHz % of OBW Power 99.00 %

x dB Bandwidth 28.27 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ac(VHT20) 5320MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:41:13 AMJun 30, 2023
e e 0000000 Center Freq: 5.320000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.5 dBm
18.123 MHz

Transmit Freq Error 39.944 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.98 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ac(VHT40) 5270MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:57:53 AM Jun 30, 2023
e e 0000000 Center Freq: 5.270000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

#Res BW 620 kHz #VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.8 dBm
35.813 MHz

Transmit Freq Error 106.97 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.22 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ac(VHT40) 5310MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:59:25 AM Jun 30, 2023
e e 0000000 Center Freq: 5.310000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.21 dB
Ref 31.21 dBm

#VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.4 dBm
35.857 MHz

Transmit Freq Error 122.62 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.66 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ac(VHT80) 5290MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 12:08:47 PMJun 30, 2023
e e 00000000 Center Freq: 5.290000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

P
'mnrrl TR

I st ibiaiity |
—-u-————-u-——
T e

#Res BW 1.2 MHz #VBW 4 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.8 dBm
75.466 MHz

Transmit Freq Error 226.11 kHz % of OBW Power 99.00 %

x dB Bandwidth 79.95 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ax(HE20) 5260MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:45:43 AM Jun 30, 2023
e e 0000000 Center Freq: 5.260000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

S I T T T
I N N I I
i I A B e
I N Y it R Aot S R
AN N L VOO
—n-mt , ull I -HMM_“
JUEMSATIEY .%o N I N NN 11 : 'L, V.U

Span 40 MHz
#/BW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.4 dBm
18.973 MHz

Transmit Freq Error -11.569 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.98 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ax(HE20) 5300MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:47:16 AMJun 30, 2023
e e D0000000 Center Freq: 5.300000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.21 dB
Ref 31.21 dBm

I
M
I N i AT Y

L

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.9 dBm
19.005 MHz

Transmit Freq Error 23.558 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.50 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ax(HE20) 5320MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:50:48 AM Jun 30, 2023
e e 0000000 Center Freq: 5.320000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

B __I--____--I__
A AR I T A _-

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.0 dBm
18.998 MHz

Transmit Freq Error 16.669 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.71 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ax(HE40) 5270MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 12:02:45 PMJun 30, 2023
e e 0000000 Center Freq: 5.270000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

#Res BW 620 kHz #VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.3 dBm
37.526 MHz

Transmit Freq Error 29.397 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.54 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ax(HE40) 5310MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 12:06:14 PMJun 30, 2023
e e 0000000 Center Freq: 5.310000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.21 dB
Ref 31.21 dBm

5 I N S
A A N N AN A N N N

#VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.8 dBm
37.494 MHz

Transmit Freq Error 81.615 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.65 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ax(HE80) 5290MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 12:10:03 PMJun 30, 2023
e e 00000000 Center Freq: 5.290000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

#Res BW 1.2 MHz #VBW 4 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.9 dBm
76.888 MHz

Transmit Freq Error 251.90 kHz % of OBW Power 99.00 %

x dB Bandwidth 80.34 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11n(HT20) 5260MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:33:05 AM Jun 30, 2023
e e 0000000 Center Freq: 5.260000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.8 dBm
18.143 MHz

Transmit Freq Error 7.370 kHz % of OBW Power 99.00 %

x dB Bandwidth 28.02 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11n(HT20) 5300MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:34:38 AM Jun 30, 2023
e e D0000000 Center Freq: 5.300000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.21 dB
Ref 31.21 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.2 dBm
18.226 MHz

Transmit Freq Error 19.719 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.04 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11n(HT20) 5320MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:36:09 AM Jun 30, 2023
e e 0000000 Center Freq: 5.320000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.4 dBm
18.134 MHz

Transmit Freq Error 31.777 kHz % of OBW Power 99.00 %

x dB Bandwidth 29.86 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11n(HT40) 5270MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:54:45 AM Jun 30, 2023
e e 0000000 Center Freq: 5.270000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

#Res BW 620 kHz #VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.8 dBm
35.925 MHz

Transmit Freq Error 67.274 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.29 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11n(HT40) 5310MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:56:16 AMJun 30, 2023
e e 0000000 Center Freq: 5.310000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.21 dB
Ref 31.21 dBm

#VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.4 dBm
35.889 MHz

Transmit Freq Error 65.832 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.19 MHz x dB -26.00 dB

I MSG STATUS

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 41 of 631
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



RF Test Report Report No.: R2306A0670-R3V2
U-NII-2C

OBW 802.11a 5500MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 12:40:36 PMJun 30, 2023
e e D0000000 Center Freq: 5.500000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.27 dB
Ref 31.27 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.8 dBm
17.002 MHz

Transmit Freq Error -7.414 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.41 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11a 5700MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 12:44:00 PMJun 30, 2023
e e D0000000 Center Freq: 5.700000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.26 dB
Ref 31.25 dBm

Ilhuw itk

e,

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.6 dBm
17.080 MHz

Transmit Freq Error -24.239 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.52 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11a 5720MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 12:46:31 PMJun 30, 2023
e e 0000000 Center Freq: 5.720000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.19 dB
Ref 31.19 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.6 dBm
17.088 MHz

Transmit Freq Error 3.324 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.45 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ac(VHT20) 5500MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 02:13:44 PMJun 30, 2023
e e D0000000 Center Freq: 5.500000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.27 dB
Ref 31.27 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.8 dBm
18.194 MHz

Transmit Freq Error 29.089 kHz % of OBW Power 99.00 %

x dB Bandwidth 30.96 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ac(VHT20) 5700MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 02:17:31 PMJun 30, 2023
e e D0000000 Center Freq: 5.700000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.26 dB
Ref 31.25 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.7 dBm
18.206 MHz

Transmit Freq Error 8.181 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.40 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ac(VHT20) 5720MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 02:31:19 PMJun 30, 2023
e e 0000000 Center Freq: 5.720000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.19 dB
Ref 31.19 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.5 dBm
18.168 MHz

Transmit Freq Error 23.187 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.02 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ac(VHT40) 5510MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 03:05:20 PMJun 30, 2023
e e 0000000 Center Freq: 5.510000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.3 dB
Ref 31.30 dBm

#Res BW 620 kHz #VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.0 dBm
35.825 MHz

Transmit Freq Error 69.804 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.42 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ac(VHT40) 5670MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 03:10:21 PMJun 30, 2023
e e 670000000 Center Freq: 5.670000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.22 dB
Ref 31.22 dBm

i ——————
DR v N N
N

#VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.7 dBm
35.844 MHz

Transmit Freq Error 110.16 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.43 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ac(VHT40) 5710MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 03:11:54 PMJun 30, 2023
e e 0000000 Center Freq: 5.710000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

#Res BW 620 kHz #VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.6 dBm
35.823 MHz

Transmit Freq Error 61.264 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.14 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ac(VHT80) 5690MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 04:55:50 PMJun 30, 2023
e e 630000000 Center Freq: 5.690000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.29 dB
Ref 31.29 dBm

#VBW 4 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.6 dBm
75.308 MHz

Transmit Freq Error 185.63 kHz % of OBW Power 99.00 %

x dB Bandwidth 79.59 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ax(HE20) 5500MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 02:36:21 PMJun 30, 2023
e e D0000000 Center Freq: 5.500000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.27 dB
Ref 31.27 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.2 dBm
19.026 MHz

Transmit Freq Error 17.634 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.84 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ax(HE20) 5700MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 02:39:48 PMJun 30, 2023
e e D0000000 Center Freq: 5.700000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.26 dB
Ref 31.25 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.2 dBm
19.007 MHz

Transmit Freq Error 11.616 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.46 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ax(HE20) 5720MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 02:41:49 PMJun 30, 2023
e e 0000000 Center Freq: 5.720000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.19 dB
Ref 31.19 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.2 dBm
18.989 MHz

Transmit Freq Error 29.150 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.82 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ax(HE40) 5510MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 04:38:33 PM Jun 30, 2023
e e 0000000 Center Freq: 5.510000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.3 dB
Ref 31.30 dBm

#VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.1 dBm
37.457 MHz

Transmit Freq Error 88.357 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.46 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ax(HE40) 5670MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 04:44:38 PM Jun 30, 2023
e e 670000000 Center Freq: 5.670000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.22 dB
Ref 31.22 dBm

#Res BW 620 kHz #VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.7 dBm
37.543 MHz

Transmit Freq Error 25.189 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.54 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ax(HE40) 5710MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 04:48:39 PM Jun 30, 2023
e e 0000000 Center Freq: 5.710000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

#VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.7 dBm
37.512 MHz

Transmit Freq Error 17.658 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.50 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ax(HE80) 5690MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 05:01:17 PMJun 30, 2023
e e 630000000 Center Freq: 5.690000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.29 dB
Ref 31.29 dBm

#Res BW 1.2 MHz #VBW 4 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.5 dBm
76.971 MHz

Transmit Freq Error 206.87 kHz % of OBW Power 99.00 %

x dB Bandwidth 80.61 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11n(HT20) 5500MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 12:56:24 PMJun 30, 2023
e e D0000000 Center Freq: 5.500000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.27 dB
Ref 31.27 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.7 dBm
18.170 MHz

Transmit Freq Error -30.772 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.88 MHz x dB -26.00 dB

I MSG STATUS

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 50 of 631
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11n(HT20) 5700MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 02:09:19 PMJun 30, 2023
e e D0000000 Center Freq: 5.700000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.26 dB
Ref 31.25 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.7 dBm
18.171 MHz

Transmit Freq Error -16.833 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.65 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11n(HT20) 5720MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 02:11:42 PMJun 30, 2023
e e 0000000 Center Freq: 5.720000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.19 dB
Ref 31.19 dBm

-- ]

M'Ml____lﬂm--_

L ST U
MI____=m

I.Ir LT P

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.6 dBm
18.197 MHz

Transmit Freq Error 19.979 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.24 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11n(HT40) 5510MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 02:49:39 PMJun 30, 2023
e e 0000000 Center Freq: 5.510000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.3 dB
Ref 31.30 dBm

#Res BW 620 kHz #VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.0 dBm
35.873 MHz

Transmit Freq Error 93.029 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.07 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11n(HT40) 5670MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 02:52:46 PMJun 30, 2023
e e 670000000 Center Freq: 5.670000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.22 dB
Ref 31.22 dBm

#VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.7 dBm
35.847 MHz

Transmit Freq Error 67.550 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.10 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11n(HT40) 5710MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 03:03:28 PMJun 30, 2023
e e 0000000 Center Freq: 5.710000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

#Res BW 620 kHz #VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.7 dBm
35.924 MHz

Transmit Freq Error 66.891 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.23 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11a 5600MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
R RF 500 AC CORREC | SENSE:PULSE] [ [ 06:17:51 PM Aug 26, 2023
e 600000000 Center Freq: 5.600000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 12.99 dB
Ref 32.99 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 22.1 dBm
17.281 MHz

Transmit Freq Error 257.00 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.09 MHz x dB -26.00 dB

I MSG STATUS
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OBW 802.11ac(VHT20) 5600MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
R RF 500 AC | CORREC | SENSE:PULSE] [ [ 06:23:10 PM Aug 26, 2023
e e 600000000 Center Freq: 5.600000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 12.99 dB
Ref 32.99 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.7 dBm
18.243 MHz

Transmit Freq Error 173.80 kHz % of OBW Power 99.00 %

x dB Bandwidth 28.09 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ac(VHT40) 5590MHz

Kay:\ght Spectrum Analyzer - Occupied BW ==
RF 500 AC CORREC | SENSE:PULSE] [ [ 06:30:39 PM Aug 26, 2023
e 00000000 Center Freq: 5.590000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 12.93 dB
10 dB/div Ref 32.93 dBm

#VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.0 dBm
35.846 MHz

Transmit Freq Error 101.72 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.49 MHz x dB -26.00 dB

I MSG STATUS
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OBW 802.11ac(VHT80) 5610MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
R RF 500 AC | CORREC | SENSE:PULSE] [ [ 06:33:02 PM Aug 26, 2023
e e 610000000 Center Freq: 5.610000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 12.98 dB
Ref 32.98 dBm

#Res BW 1.2 MHz #VBW 4 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.3 dBm
75173 MHz

Transmit Freq Error 196.25 kHz % of OBW Power 99.00 %

x dB Bandwidth 79.50 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ax(HE20) 5600MHz

Kay:\ght Spectrum Analyzer - Occupied BW ==
RF 500 AC CORREC | SENSE:PULSE] [ [ 06:23:58 PM Aug 26, 2023
e 600000000 Center Freq: 5.600000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 12.99 dB
Ref 32.99 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 22.0 dBm
19.067 MHz

Transmit Freq Error 80.257 kHz % of OBW Power 99.00 %

x dB Bandwidth 30.37 MHz x dB -26.00 dB

I MSG STATUS
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OBW 802.11ax(HE40) 5590MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
R RF 500 AC CORREC | SENSE:PULSE] [ [ 06:31:45 PM Aug 26, 2023
e e 00000000 Center Freq: 5.590000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 12.93 dB
Ref 32.93 dBm

#Res BW 620 kHz #VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 22.2 dBm
37.478 MHz

Transmit Freq Error 66.900 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.59 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ax(HE80) 5610MHz

Kay:\ght Spectrum Analyzer - Occupied BW ==
RF 500 AC CORREC | SENSE:PULSE] [ [ 06:34:07 PM Aug 26, 2023
e 610000000 Center Freq: 5.610000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 12.98 dB
Ref 32.98 dBm

#VBW 4 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 22.3 dBm
76.957 MHz

Transmit Freq Error 163.75 kHz % of OBW Power 99.00 %

x dB Bandwidth 80.43 MHz x dB -26.00 dB

I MSG STATUS
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OBW 802.11n(HT20) 5600MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
R RF 500 AC | CORREC | SENSE:PULSE] [ [ 06:21:00 PM Aug 26, 2023
e e 600000000 Center Freq: 5.600000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 12.99 dB
Ref 32.99 dBm

AR N
!ml____-h“ﬂ_l
Al R A N N O A
=-= = |

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.6 dBm
18.424 MHz

Transmit Freq Error 256.34 kHz % of OBW Power 99.00 %

x dB Bandwidth 28.82 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11n(HT40) 5590MHz

Kay:\ght Spectrum Analyzer - Occupied BW ==
RF 500 AC CORREC | SENSE:PULSE] [ [ 06:29:02 PM Aug 26, 2023
e 00000000 Center Freq: 5.590000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 12.93 dB
10 dB/div Ref 32.93 dBm

#VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.0 dBm
35.799 MHz

Transmit Freq Error 103.23 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.31 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2
U-NII-3

OBW 802.11a 5745MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:55:36 AM Jul 03, 2023
e e A5000000 Center Freq: 5.745000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.27 dB
Ref 31.27 dBm

| " |
| —--ml————lmll-—
i O A S

i I | | I

Span 40 MHz
#Res BW 300 kHz #/BW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.6 dBm
17.038 MHz

Transmit Freq Error -2.275 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.87 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11a 5785MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:57:30 AM Jul 03, 2023
e e 25000000 Center Freq: 5.785000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.26 dB
Ref 31.26 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.5 dBm
17.094 MHz

Transmit Freq Error -14.974 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.93 MHz x dB -26.00 dB

I MSG STATUS

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 58 of 631
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11a 5825MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:58:46 AM Jul 03, 2023
e e 3 000000 Center Freq: 5.825000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.24 dB
Ref 31.24 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.9 dBm
17.071 MHz

Transmit Freq Error -4.186 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.06 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ac(VHT20) 5745MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:07:05 AM Jul 03, 2023
e e A5000000 Center Freq: 5.745000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.27 dB
Ref 31.27 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.5 dBm
18.241 MHz

Transmit Freq Error -3.940 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.52 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ac(VHT20) 5785MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:08:24 AM Jul 03, 2023
e e 25000000 Center Freq: 5.785000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.26 dB
Ref 31.26 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.5 dBm
18.285 MHz

Transmit Freq Error 29.128 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.90 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ac(VHT20) 5825MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:16:37 AM Jul 03, 2023
e e 3 000000 Center Freq: 5.825000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.24 dB
Ref 31.24 dBm

s it i o I ) I
I NV A N U
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|

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.9 dBm
18.187 MHz

Transmit Freq Error -13.688 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.31 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ac(VHT40) 5755MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:38:28 AM Jul 03, 2023
e e 000000 Center Freq: 5.755000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.29 dB
Ref 31.29 dBm

#Res BW 620 kHz #VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.7 dBm
35.867 MHz

Transmit Freq Error 77.599 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.40 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ac(VHT40) 5795MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:40:17 AM Jul 03, 2023
e e 05000000 Center Freq: 5.795000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.26 dB
Ref 31.25 dBm

#VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.7 dBm
35.786 MHz

Transmit Freq Error 59.776 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.28 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11ac(VHT80) 5775MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:53:37 AM Jul 03, 2023
e e 000000 Center Freq: 5.775000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.29 dB
Ref 31.29 dBm

m
m """’""'l---

#Res BW 1.2 MHz #VBW 4 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.3 dBm
75.374 MHz

Transmit Freq Error 237.43 kHz % of OBW Power 99.00 %

x dB Bandwidth 79.75 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ax(HE20) 5745MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:20:30 AM Jul 03, 2023
e e A5000000 Center Freq: 5.745000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.27 dB
Ref 31.27 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.0 dBm
18.962 MHz

Transmit Freq Error -2.573 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.42 MHz x dB -26.00 dB

I MSG STATUS
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OBW 802.11ax(HE20) 5785MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:21:59 AM Jul 03, 2023
e e 25000000 Center Freq: 5.785000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.26 dB
Ref 31.26 dBm

_
_ -I_MH-____-I__I-
, Mmmmmmn————-lwmmm
 IRRAC T _-____=ﬂWN%M

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.0 dBm
19.026 MHz

Transmit Freq Error 11.477 kHz % of OBW Power 99.00 %

x dB Bandwidth 34.18 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ax(HE20) 5825MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:23:27 AM Jul 03, 2023
e e 3 000000 Center Freq: 5.825000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.24 dB
Ref 31.24 dBm

5 I I N N A
I -—— BE _----_

Span 40 MHz
#/BW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.3 dBm
19.008 MHz

Transmit Freq Error 10.851 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.34 MHz x dB -26.00 dB

I MSG STATUS
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OBW 802.11ax(HE40) 5755MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:43:43 AM Jul 03, 2023
e e 000000 Center Freq: 5.755000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.29 dB
Ref 31.29 dBm

#Res BW 620 kHz #VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.9 dBm
37.550 MHz

Transmit Freq Error 53.072 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.64 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11ax(HE40) 5795MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:45:19 AM Jul 03, 2023
e e 05000000 Center Freq: 5.795000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.26 dB
Ref 31.25 dBm

#VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.8 dBm
37.600 MHz

Transmit Freq Error 47.258 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.61 MHz x dB -26.00 dB

I MSG STATUS
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OBW 802.11ax(HE80) 5775MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:58:48 AM Jul 03, 2023
e e 000000 Center Freq: 5.775000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.29 dB
Ref 31.29 dBm

#Res BW 1.2 MHz #VBW 4 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.3 dBm
76.740 MHz

Transmit Freq Error 154.24 kHz % of OBW Power 99.00 %

x dB Bandwidth 80.27 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11n(HT20) 5745MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:01:24 AM Jul 03, 2023
e e A5000000 Center Freq: 5.745000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.27 dB
Ref 31.27 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.5 dBm
18.232 MHz

Transmit Freq Error -28.020 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.55 MHz x dB -26.00 dB

I MSG STATUS

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 65 of 631
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11n(HT20) 5785MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:02:44 AM Jul 03, 2023
e e 25000000 Center Freq: 5.785000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.26 dB
Ref 31.26 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.5 dBm
18.197 MHz

Transmit Freq Error 17.065 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.81 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11n(HT20) 5825MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:04:07 AM Jul 03, 2023
e e 3 000000 Center Freq: 5.825000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.24 dB
Ref 31.24 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.8 dBm
18.228 MHz

Transmit Freq Error -17.604 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.64 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 802.11n(HT40) 5755MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:32:13 AM Jul 03, 2023
e e 000000 Center Freq: 5.755000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.29 dB
Ref 31.29 dBm

#Res BW 620 kHz #VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.8 dBm
35.857 MHz

Transmit Freq Error 10.720 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.18 MHz x dB -26.00 dB

I MSG STATUS

OBW 802.11n(HT40) 5795MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:33:46 AM Jul 03, 2023
e e 05000000 Center Freq: 5.795000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.26 dB
Ref 31.25 dBm

#VBW 2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 17.7 dBm
35.889 MHz

Transmit Freq Error 36.923 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.81 MHz x dB -26.00 dB

I MSG STATUS
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TB Mode

U-NII-1
OBW 11ax(20M) RU106 IDX53 5180MHz
wm Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 08:25:04 PMJul 12,2023
e e 20000000 Center Freq: 5.180000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.12 dB
Ref 31.12 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 22.4 dBm
18.351 MHz

Transmit Freq Error -603.36 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.12 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU106 IDX53 5200MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 08:26:55 PMJul 12, 2023
e e D0000000 Center Freq: 5.200000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.17 dB
Ref 31.17 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 22.5 dBm
18.171 MHz

Transmit Freq Error -576.07 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.28 MHz x dB -26.00 dB

I MSG STATUS
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OBW 11ax(20M) RU106 IDX54 5240MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 08:30:27 PMJul 12,2023
e e A000D0000 Center Freq: 5.240000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.18 dB
Ref 31.18 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 22.2 dBm
18.123 MHz

Transmit Freq Error 474.80 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.40 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU26 IDX0 5180MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 07:40:00 PMJul 12,2023
e e 20000000 Center Freq: 5.180000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.12 dB
Ref 31.12 dBm

-mFM-_!_I_.l.II—_
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#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 22.9 dBm
18.761 MHz

Transmit Freq Error -890.50 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.61 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 11ax(20M) RU26 IDX4 5200MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 07:50:13 PMJul 12,2023
e e D0000000 Center Freq: 5.200000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.17 dB
Ref 31.17 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 22.9 dBm
16.323 MHz

Transmit Freq Error -384.75 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.01 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU26 IDX8 5240MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 08:05:16 PMJul 12,2023
e e A000D0000 Center Freq: 5.240000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.18 dB
Ref 31.18 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.0 dBm
17.518 MHz

Transmit Freq Error 891.69 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.41 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 11ax(20M) RU52 IDX37 5180MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 08:11:44 PMJul 12,2023
e e 20000000 Center Freq: 5.180000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.12 dB
Ref 31.12 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 20.9 dBm
18.194 MHz

Transmit Freq Error -629.22 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.83 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU52 IDX38 5200MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 08:16:50 PMJul 12,2023
e e D0000000 Center Freq: 5.200000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.17 dB
Ref 31.17 dBm

gt
Pl
.

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 20.7 dBm
17.045 MHz

Transmit Freq Error -68.509 kHz % of OBW Power 99.00 %

x dB Bandwidth 18.47 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report

Report No.: R2306A0670-R3V2

OBW 11ax(20M) RU52 IDX40 5240MHz

ww Keysight Spectrum Analyzer - Occupied BW

=

SENSE:INT]

08:20:20 PMJul 12, 2023

RL RF 508 AC CORREC
e eq 40000000

# FGain:Low

—%— Trig: Free Run
#Atten: 40 dB

[
Center Freq: 5.240000000 GHz
Avg|Held: 100/100

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.18 dB
Ref 31.18 dBm

'"""“‘!

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

18.158 MHz
485.15 kHz
19.20 MHz

Transmit Freq Error
x dB Bandwidth

Span 40 MHz

#VBW 910 kHz Sweep 1.333 ms

Total Power 21.1 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

IMSG

STATUS

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R
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RF Test Report Report No.: R2306A0670-R3V2
U-NII-2A

OBW 11ax(20M) RU106 IDX53 5260MHz

I_ Kays\ghtSpe:trum Analyzer Occupied BW |£Hi“él
RL 500 AC CORREC | SENSE:NT| | | 10:14:16 AM Jul 13, 2023
Center Freq: 5.260000000 GHz Radio Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#HFGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.6 dBm
18.121 MHz

Transmit Freq Error -555.74 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.16 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU106 IDX53 5300MHz

I_ Kays\ghtSpe:trum Analyzer - Occupied BW |£Hi“él
RF 500 AC | SENSE:NT| | | 10:16:04 AM ul 13, 2023
Center Freq: 5.300000000 GHz Radio Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#HFGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.21 dB
Ref 31.21 dBm

.
I N N BT LT
A N L i S
]

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 22.7 dBm
18.307 MHz

Transmit Freq Error -474.63 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.35 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 11ax(20M) RU106 IDX54 5320MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:18:56 AM Jul 13, 2023
e e 0000000 Center Freq: 5.320000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

__IIII-___- I
; mmnmmf'll‘l____-ﬂﬂihmmlm
T L e U N L TR e N
R A N A [ I R N

Span 40 MHz
#Res BW 300 kHz #/BW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 23.2 dBm
18.313 MHz

Transmit Freq Error 485.02 kHz % of OBW Power 99.00 %
x dB Bandwidth 21.93 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU26 IDX0 5260MHz

I_ Kays\ghtSpe:trum Analyzer - Occupied BW |£Hi“él
RF 500 AC | SENSE:NT| | | 08:41:14 PMJul 12,2023
Center Freq: 5.260000000 GHz Radio Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#HFGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

I I |

N A S iV I Y NN | N

I R . A T A A R R
H M=““Iml_l---

_-II[IIT_H—_
N S N L NN PR Y
-II--_

Span 40 MHz
#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.8 dBm
17.648 MHz

Transmit Freq Error -1.1076 MHz % of OBW Power 99.00 %
x dB Bandwidth 19.19 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 11ax(20M) RU26 IDX4 5300MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 08:43:43 PMJul 12,2023
e e D0000000 Center Freq: 5.300000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.21 dB
Ref 31.21 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.3 dBm
16.697 MHz

Transmit Freq Error 238.89 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.10 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU26 IDX8 5320MHz

I_ Kays\ghtSpe:trum Analyzer - Occupied BW |£Hi“él
RF 500 AC | SENSE:NT| | | 08:47:19 PMJul 12,2023
Center Freq: 5.320000000 GHz Radio Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#HFGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

R R R Ui I N
T I N T T T R R
A LA L Y " —
ST TN

IR Y
-

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.7 dBm
18.441 MHz

Transmit Freq Error 725.73 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.11 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 11ax(20M) RU52 IDX37 5260MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 08:52:34 PMJul 12,2023
e e 0000000 Center Freq: 5.260000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.0 dBm
18.255 MHz

Transmit Freq Error -561.05 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.09 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU52 IDX38 5300MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:09:18 AM Jul13, 2023
e e D0000000 Center Freq: 5.300000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.21 dB
Ref 31.21 dBm

-IImW‘_nl----
N I SR /. N ' Y
-lil_-ﬂl_ll -——

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.4 dBm
16.523 MHz

Transmit Freq Error -139.65 kHz % of OBW Power 99.00 %

x dB Bandwidth 18.53 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report

Report No.: R2306A0670-R3V2

OBW 11ax(20M) RU52 IDX40 5320MHz

I_ Keysight Spectrum Analyzer - Occupied BW

Lo )e

i RL RF 500 AC CORREC

| SENSE:NT|

| 10:11:29 AM Jul 13, 2023

Center Freq 5.320000000 GHz

# FGain:Low

[
Center Freq: 5.320000000 GHz
—%— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 1001100

Radio Std: None

Radio Device: BTS

Ref Offset 11.2 dB
Ref 31.20 dBm

Center 5.32 GHz
#Res BW 300 kHz

Occupied Bandwidth

18.074 MHz
668.37 kHz
19.94 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 910 kHz

Total Power

% of OBW Power
x dB

21.7 dBm

99.00 %
-26.00 dB

Span 40 MHz
Sweep 1.333 ms

IMSG

STATUS

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R
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RF Test Report Report No.: R2306A0670-R3V2
U-NII-2C

OBW 11ax(20M) RU106 IDX53 5500MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:57:43 AM Jul13, 2023
e e D0000000 Center Freq: 5.500000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.27 dB
Ref 31.27 dBm

I
e L W R
A A N AN 1 Y A e Y
N/ N S LA [N |
B —

I T
T AN, T
R

Span 40 MHz
#Res BW 300 kHz #/BW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 22.4 dBm
18.283 MHz

Transmit Freq Error 44.365 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.66 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU106 IDX54 5700MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:02:11 AM Jul13, 2023
e e D0000000 Center Freq: 5.700000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.26 dB
Ref 31.25 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 22.7 dBm
18.249 MHz

Transmit Freq Error 461.79 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.41 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 11ax(20M) RU106 IDX54 5720MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:53:11 AM Jul 14, 2023
e e 0000000 Center Freq: 5.720000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.19 dB
Ref 31.19 dBm

I I R A y e . e e
Al G S N L B

N N N N ™ M

mmm e T
e e I N I I M o .
[N s I

Span 40 MHz
#Res BW 300 kHz #/BW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.7 dBm
18.221 MHz

Transmit Freq Error 552.80 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.38 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU26 IDX0 5500MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:34:27 AM ul13, 2023
e e D0000000 Center Freq: 5.500000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.27 dB
Ref 31.27 dBm

o I Y i -“'I-JIHHHIIII-_MIIIIIH-
WTYWRR Wi I | NN S ™ N NG 1M_“
e s s o i s

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.9 dBm
18.427 MHz

Transmit Freq Error -896.51 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.59 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 11ax(20M) RU26 IDX8 5700MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:40:09 AM Jul 13, 2023
e e D0000000 Center Freq: 5.700000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.26 dB
Ref 31.25 dBm

-IIIII-HII“'| e
MMIIIIII-II___-IHuMIIM .muu.m.m

(WA TP U A O N N O O s ik,

R N I

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.1 dBm
18.259 MHz

Transmit Freq Error 926.59 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.96 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU52 IDX37 5500MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:44:53 AM Jul 13, 2023
e e D0000000 Center Freq: 5.500000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.27 dB
Ref 31.27 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 20.6 dBm
18.191 MHz

Transmit Freq Error -556.53 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.37 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 11ax(20M) RU52 IDX40 5700MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:54:46 AM Jul 13, 2023
e e D0000000 Center Freq: 5.700000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.26 dB
Ref 31.25 dBm

I
A I N il A i S O Y S B
AN Y ™ DU

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.4 dBm
18.162 MHz

Transmit Freq Error 577.16 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.27 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU106 IDX53 5600MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
R RF 500 AC CORREC | SENSE:PULSE] [ [ 06:54:00 PM Aug 28, 2023
e 600000000 Center Freq: 5.600000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 13.09 dB
Ref 33.09 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 23.2 dBm
18.167 MHz

Transmit Freq Error -540.76 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.12 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 11ax(20M) RU26 IDX4 5600MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
R RF 500 AC | CORREC | SENSE:PULSE] [ [ 06:51:51 PM Aug 28, 2023
e e 600000000 Center Freq: 5.600000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 13.09 dB
Ref 33.09 dBm

T
iy
.

ety
I

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 20.5 dBm
17.164 MHz

Transmit Freq Error -24.227 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.12 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU52 IDX38 5600MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
R RF 500 AC CORREC | SENSE:PULSE] [ [ 06:52:57 PM Aug 28, 2023
e 600000000 Center Freq: 5.600000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 13.09 dB
Ref 33.09 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 22.1 dBm
17.200 MHz

Transmit Freq Error -82.858 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.69 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2
U-NII-3

OBW 11ax(20M) RU106 IDX53 5745MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:38:04 AM Jul13, 2023
e e A5000000 Center Freq: 5.745000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.27 dB
Ref 31.27 dBm

-_IW __-II“IIIII
. mnmlmwl-——--
LT

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.1 dBm
18.108 MHz

Transmit Freq Error -582.97 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.98 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU106 IDX53 5785MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:40:08 AM Jul13, 2023
e e 25000000 Center Freq: 5.785000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.26 dB
Ref 31.26 dBm

]

]

1H---
__IIII!-__
o T el
I N N L il UL T

m

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.2 dBm
17.770 MHz

Transmit Freq Error -733.43 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.05 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 11ax(20M) RU106 IDX54 5720MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:53:11 AM Jul 14, 2023
e e 0000000 Center Freq: 5.720000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.19 dB
Ref 31.19 dBm

I I R A y e . e e
Al G S N L B

N N N N ™ M

mmm e T
e e I N I I M o .
[N s I

Span 40 MHz
#Res BW 300 kHz #/BW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.7 dBm
18.221 MHz

Transmit Freq Error 552.80 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.38 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU106 IDX54 5825MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:42:35 AM Jul 13, 2023
e e 3 000000 Center Freq: 5.825000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.24 dB
Ref 31.24 dBm

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.8 dBm
18.348 MHz

Transmit Freq Error 520.92 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.72 MHz x dB -26.00 dB

I MSG STATUS

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 84 of 631
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



RF Test Report Report No.: R2306A0670-R3V2

OBW 11ax(20M) RU26 IDX0 5745MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:17:09 AM Jul13, 2023
e e A5000000 Center Freq: 5.745000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.27 dB
Ref 31.27 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.5 dBm
18.320 MHz

Transmit Freq Error -170.76 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.15 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU26 IDX4 5785MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:19:10 AM Jul13, 2023
e e 25000000 Center Freq: 5.785000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.26 dB
Ref 31.26 dBm

&
=

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.8 dBm
16.958 MHz

Transmit Freq Error 105.72 kHz % of OBW Power 99.00 %

x dB Bandwidth 18.01 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 11ax(20M) RU26 IDX8 5720MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:44:45 AM Jul 14, 2023
e e 0000000 Center Freq: 5.720000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.19 dB
Ref 31.19 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.0 dBm
18.168 MHz

Transmit Freq Error 930.95 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.66 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU26 IDX8 5825MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:23:26 AM Jul 13, 2023
e e 3 000000 Center Freq: 5.825000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.24 dB
Ref 31.24 dBm

| mmmmm——
il A
.

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 22.2 dBm
18.334 MHz

Transmit Freq Error 765.20 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.50 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

OBW 11ax(20M) RU52 IDX37 5745MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:26:39 AM Jul13, 2023
e e A5000000 Center Freq: 5.745000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.27 dB
Ref 31.27 dBm

#Res BW 300 kHz #VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.7 dBm
18.271 MHz

Transmit Freq Error -584.37 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.46 MHz x dB -26.00 dB

I MSG STATUS

OBW 11ax(20M) RU52 IDX38 5785MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:30:14 AM Jul13, 2023
e e 25000000 Center Freq: 5.785000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.26 dB
Ref 31.26 dBm

XN ¥

i "‘__n
F N {7, LA i i N N
D51 AN I VU I N O | O S N
S PTIRSYT TN L N A A1 YT
LT e O N 12 A
.

#VBW 910 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 21.5 dBm
17.036 MHz

Transmit Freq Error -106.63 kHz % of OBW Power 99.00 %

x dB Bandwidth 18.33 MHz x dB -26.00 dB

I MSG STATUS
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RF Test Report

Report No.: R2306A0670-R3V2

OBW 11ax(20M) RU52 IDX40 5720MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 508 AC
eq 0000000

CORREC

11:48:51 AM Jul 14, 2023
Radio Std: Nene

| SENSE:INT] [
Center Freq: 5.720000000 GHz
Avg|Hold: 100/100

—%— Trig: Free Run

#Atten: 40 dB Radio Device: ETS

# FGain:Low

Ref Offset 11.19 dB

Ref 31.19 dBm

#Res BW 300 kHz

Occupied Bandwidth
18.

Transmit Freq Error
x dB Bandwidth

e

[ S A ——

"L A TN A

i i — R —

R
I AL L

I

bl
C

#VBW 910 kHz Sweep 1.333 ms

Total Power 20.8 dBm

168 MHz

652.10 kHz
20.42 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

OBW 11ax(20M) RU52 IDX40 5825MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 508 AC
eq 000000

CORREC

| SENSE:INT] [
Center Freq: 5.825000000 GHz

—%— Trig: Free Run Avg|Hold: 100/100
#Atten: 40 dB

11:34:37 AM Jul 13, 2023
Radio Std: Nene

# FGain:Low Radio Device: ETS

Ref Offset 11.24 dB

Ref 31.24 dBm

Occupied Bandwidth
18.

Transmit Freq Error
x dB Bandwidth

L —
LTS
LT

#VBW 910 kHz Sweep 1.333 ms

Total Power 22.1 dBm

180 MHz

586.40 kHz
21.08 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS
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RF Test Report

Report No.: R2306A0670-R3V2

Minimum 6 dB bandwidth
U-NII-3

-6dB Bandwidth 802.11a 5720MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

CORREC

| SENSE:INT]

10:52:26 AM Jul 03, 2023

RL RF 508 AC
e eq 0000000

# FGain:Low

[
Center Freq: 5.720000000 GHz
—%— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 1001100

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.19 dB
Ref 31.19 dBm

Occupied Bandwidth
16.519 MHz
-20.685 kHz
16.27 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 17.7 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

Mkr1 5.72248 GHz

IMSG

STATUS

-6dB Bandwidth 802.11a 5745MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

CORREC

| SENSE:INT]

10:55:45 AM ul 03, 2023

RL RF 508 AC
& eq 45000000

# FGain:Low

—%— Trig: Free Run

[
Center Freq: 5.745000000 GHz
Avg|Hold: 100/100
#Atten: 40 dB

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.27 dB
Ref 31.27 dBm

#Res BW 100 kHz

Occupied Bandwidth
16.517 MHz
-28.046 kHz
14.90 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 18.0 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

Mkr1 5.746256 GHz

IMSG

STATUS

TA Technology (Shanghai) Co., Ltd.
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RF Test Report Report No.: R2306A0670-R3V2

-6dB Bandwidth 802.11a 5785MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:57:38 AM Jul 03, 2023
e e 25000000 Center Freq: 5.785000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Mkr1 5.783732 GHz

Ref Offset 11.26 dB
Ref 31.26 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 17.8 dBm
16.527 MHz

Transmit Freq Error -24.204 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.07 MHz x dB -6.00 dB

I MSG STATUS

-6dB Bandwidth 802.11a 5825MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 10:58:55 AM Jul 03, 2023
e e 3 000000 Center Freq: 5.825000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.24 dB

Mkr1 5.82628 GHz
Ref 31.24 dBm .

#VBW 300 kHz

Occupied Bandwidth Total Power 18.1 dBm
16.537 MHz

Transmit Freq Error -39.070 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.06 MHz x dB -6.00 dB

I MSG STATUS
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RF Test Report

Report No.: R2306A0670-R3V2

-6dB Bandwidth 802.11ac(VHT20) 5720MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 508 AC
& eq 0000000

CORREC

| SENSE:INT]

11:05:50 AM Jul 03, 2023

# FGain:Low

[
Center Freq: 5.720000000 GHz
—%— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 1001100

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.19 dB
Ref 31.19 dBm

#Res BW 100 kHz

Occupied Bandwidth

17.734 MHz

Transmit Freq Error
x dB Bandwidth

-22.268 kHz
17.02 MHz

#VBW 300 kHz

Total Power 1

% of OBW Power
x dB

7.8 dBm

99.00 %
-6.00 dB

Mkr1 5.721208 GHz

IMSG

STATUS

-6dB Bandwidth 802.11ac(VHT20) 5745MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 508 AC
eq 45000000

CORREC

| SENSE:INT]

11:07:16 AM Jul 03, 2023

# FGain:Low

[
Center Freq: 5.745000000 GHz
—%— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 1001100

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.27 dB
Ref 31.27 dBm

Occupied Bandwidth

17.724 MHz

Transmit Freq Error
x dB Bandwidth

-34.090 kHz
16.49 MHz

#VBW 300 kHz

Total Power 1

% of OBW Power
x dB

7.8 dBm

99.00 %
-6.00 dB

Mkr1 5.74372 GHz

IMSG

STATUS

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2306A0670-R3V2

-6dB Bandwidth 802.11ac(VHT20) 5785MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 508 AC
& eq 80000000

CORREC

| SENSE:INT]

11:08:35 AM Jul 03, 2023

# FGain:Low

[
Center Freq: 5.785000000 GHz
—%— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 1001100

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.26 dB
Ref 31.26 dBm

#Res BW 100 kHz

Occupied Bandwidth

17.749 MHz

Transmit Freq Error
x dB Bandwidth

-20.682 kHz
17.56 MHz

#VBW 300 kHz

Total Power 1

% of OBW Power
x dB

7.8 dBm

99.00 %
-6.00 dB

Mkr1 5.787456 GHz

IMSG

STATUS

-6dB Bandwidth 802.11ac(VHT20) 5825MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 508 AC
eq 8 000000

CORREC

| SENSE:INT]

11:16:48 AM Jul 03, 2023

# FGain:Low

[
Center Freq: 5.825000000 GHz
—%— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 1001100

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.24 dB
Ref 31.24 dBm

Occupied Bandwidth

17.721 MHz

Transmit Freq Error
x dB Bandwidth

-25.758 kHz
16.33 MHz

#VBW 300 kHz

Total Power 1

% of OBW Power
x dB

8.2 dBm

99.00 %
-6.00 dB

Mkr1 5.826216 GHz
1.7888 dBm

IMSG

STATUS

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2306A0670-R3V2

-6dB Bandwidth 802.11ac(VHT40) 5710MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 508 AC
& eq 0000000

CORREC

| SENSE:INT]

11:36:05 AM Jul 03, 2023

# FGain:Low

[
Center Freq: 5.710000000 GHz
—%— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 1001100

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.2 dB
Ref 31.20 dBm

#Res BW 100 kHz

Occupied Bandwidth

35.765 MHz

Transmit Freq Error
x dB Bandwidth

11.743 kHz
35.05 MHz

#VBW 300 kHz

Total Power 1

% of OBW Power
x dB

8.3 dBm

99.00 %
-6.00 dB

Mkr1 5.712504 GHz

IMSG

STATUS

-6dB Bandwidth 802.11ac(VHT40) 5755MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 508 AC
e eq 000000

CORREC

| SENSE:INT]

11:38:43 AM Jul 03, 2023

# FGain:Low

[
Center Freq: 5.755000000 GHz
—%— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 1001100

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.29 dB
Ref 31.29 dBm

Occupied Bandwidth

35.715 MHz

Transmit Freq Error
x dB Bandwidth

703 Hz
33.84 MHz

#VBW 300 kHz

Total Power 1

% of OBW Power
x dB

8.1 dBm

99.00 %
-6.00 dB

Mkr1 5.757496 GHz

IMSG

STATUS

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2306A0670-R3V2

-6dB Bandwidth 802.11ac(VHT40) 5795MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

CORREC

RL RF 500 AC | SENSE:INT]

11:40:32 AM Jul 03, 2023

[
Center Freq: 5.795000000 GHz
Avg|Held: 100/100

eq 95000000
—%— Trig: Free Run

#FGain:Low #Atten: 40 dB

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.26 dB
Ref 31.25 dBm

#Res BW 100 kHz #VBW 300 kHz

Total Power 18.0 dBm

Occupied Bandwidth
35.715 MHz
-24.530 kHz
35.06 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.79248 GHz

I MSG STATUS

-6dB Bandwidth 802.11ac(VHT80) 5690MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 500 AC CORREC | SENSE:INT]

11:48:44 AM Jul 03, 2023

[
Center Freq: 5.690000000 GHz
—%— Trig: Free Run Avg|Hold: 100/100
#Atten: 40 dB

# FGain:Low

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.29 dB
Ref 31.29 dBm

#VBW 300 kHz

Total Power 18.0 dBm

Occupied Bandwidth

75.131 MHz
9.844 kHz
75.03 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.693728 GHz

Sweep 15.33ms

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

-6dB Bandwidth 802.11ac(VHT80) 5775MHz

=
11:53:54 AM Jul 03, 2023
Radio Std: Nene

ww Keysight Spectrum Analyzer - Occupied BW
RL RF 508 AC
e eq 000000

CORREC

| SENSE:INT] [
Center Freq: 5.775000000 GHz
Avg|Hold: 100/100

—%— Trig: Free Run

#Atten: 40 dB Radio Device: ETS

Mkr1 5.777496 GHz

# FGain:Low

Ref Offset 11.29 dB
Ref 31.29 dBm

coniaotunst i e ' W I I

‘ B |

nmmn————mmmm
il I D it

#Res BW 100 kHz #VBW 300 kHz Sweep 15.33 ms

Total Power 17.7 dBm

Occupied Bandwidth

75.114 MHz
5.070 kHz
75.05 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

IMSG

-6dB Bandwidth 802.11ax(HE20) 5720MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 508 AC
e eq 0000000

CORREC

| SENSE:INT]

11:19:10AM Jul 03, 2023

# FGain:Low

[
Center Freq: 5.720000000 GHz
—%— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 1001100

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.19 dB

Mkr1 5.721228 GHz
Ref 31.19 dBm .

#VBW 300 kHz

Total Power 18.2 dBm

Occupied Bandwidth

18.934 MHz
-7.857 kHz
17.65 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

IMSG
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RF Test Report

Report No.: R2306A0670-R3V2

-6dB Bandwidth 802.11ax(HE20) 5745MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 508 AC
& eq 45000000

CORREC

| SENSE:INT]

11:20:42 AM Jul 03, 2023

# FGain:Low

[
Center Freq: 5.745000000 GHz
—%— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 1001100

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.27 dB
Ref 31.27 dBm

#Res BW 100 kHz

Occupied Bandwidth

18.901 MHz

Transmit Freq Error
x dB Bandwidth

-16.838 kHz
18.09 MHz

#VBW 300 kHz

Total Power 1

% of OBW Power
x dB

8.0 dBm

99.00 %
-6.00 dB

Mkr1 5.746224 GHz

IMSG

STATUS

-6dB Bandwidth 802.11ax(HE20) 5785MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 508 AC
eq 80000000

CORREC

| SENSE:INT]

11:22:11 AM Jul 03, 2023

# FGain:Low

[
Center Freq: 5.785000000 GHz
—%— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 1001100

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.26 dB
Ref 31.26 dBm

Occupied Bandwidth

18.909 MHz

Transmit Freq Error
x dB Bandwidth

-10.111 kHz
17.44 MHz

Sher

Mkr1 5.786244 GHz

I N N
WP e e e e R B
-__lli-

#VBW 300 kHz

Total Power 1

% of OBW Power
x dB

8.1 dBm

99.00 %
-6.00 dB

IMSG

STATUS

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2306A0670-R3V2

-6dB Bandwidth 802.11ax(HE20) 5825MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 508 AC
& eq 8 000000

CORREC

| SENSE:INT]

11:23:39 AM Jul 03, 2023

# FGain:Low

[
Center Freq: 5.825000000 GHz
—%— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 1001100

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.24 dB
Ref 31.24 dBm

#Res BW 100 kHz

Occupied Bandwidth

18.914 MHz

Transmit Freq Error
x dB Bandwidth

-30.579 kHz
18.44 MHz

#VBW 300 kHz

Total Power 1

% of OBW Power
x dB

8.3 dBm

99.00 %
-6.00 dB

Mkr1 5.826264 GHz
1.3861 dBm

IMSG

STATUS

-6dB Bandwidth 802.11ax(HE40) 5710MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 508 AC
e eq 0000000

CORREC

| SENSE:INT]

11:42:22 AM Jul 03, 2023

# FGain:Low

[
Center Freq: 5.710000000 GHz
—%— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 1001100

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.2 dB
Ref 31.20 dBm

Occupied Bandwidth

37.434 MHz

Transmit Freq Error
x dB Bandwidth

23.375 kHz
35.08 MHz

#VBW 300 kHz

Total Power 1

% of OBW Power
x dB

8.7 dBm

99.00 %
-6.00 dB

Mkr1 6.712512 GHz

IMSG

STATUS

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2306A0670-R3V2

-6dB Bandwidth 802.11ax(HE40) 5755MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 508 AC
& eq 000000

CORREC

| SENSE:INT]

11:43:58 AM Jul 03, 2023

# FGain:Low

[
Center Freq: 5.755000000 GHz
—%— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 1001100

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.29 dB
Ref 31.29 dBm

#Res BW 100 kHz

Occupied Bandwidth

37.435 MHz

Transmit Freq Error
x dB Bandwidth

6.572 kHz
35.06 MHz

#VBW 300 kHz

Total Power 1

% of OBW Power
x dB

8.5 dBm

99.00 %
-6.00 dB

Mkr1 6.757504 GHz

IMSG

STATUS

-6dB Bandwidth 802.11ax(HE40) 5795MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

RL RF 508 AC
eq 95000000

CORREC

| SENSE:INT]

11:45:34 AM Jul 03, 2023

# FGain:Low

[
Center Freq: 5.795000000 GHz
—%— Trig: Free Run
#Atten: 40 dB

Avg|Hold: 1001100

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.26 dB
Ref 31.25 dBm

Occupied Bandwidth

37.499 MHz

Transmit Freq Error
x dB Bandwidth

-24.575 kHz
35.12 MHz

#VBW 300 kHz

Total Power 1

% of OBW Power
x dB

8.5 dBm

99.00 %
-6.00 dB

Mkr1 5.797464 GHz

IMSG

STATUS

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2306A0670-R3V2

-6dB Bandwidth 802.11ax(HE80) 5690MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

CORREC

RL RF 500 AC | SENSE:INT]

11:56:00 AM Jul 03, 2023

[
Center Freq: 5.690000000 GHz
Avg|Held: 100/100

eq 690000000
—%— Trig: Free Run

#FGain:Low #Atten: 40 dB

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.29 dB
Ref 31.29 dBm

#Res BW 100 kHz #VBW 300 kHz

Total Power 18.6 dBm

Occupied Bandwidth

76.588 MHz
43.672 kHz
75.09 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.692512 GHz

Sweep 15.33ms

I MSG STATUS

-6dB Bandwidth 802.11ax(HE80) 5775MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

CORREC | SENSE:INT]

11:58:58 AM Jul 03, 2023

RL RF 500 AC [
5 eq 000000 Center Freq: 5.775000000 GHz
—%— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 40 dB

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.29 dB
Ref 31.29 dBm

#VBW 300 kHz

Total Power 18.2 dBm

Occupied Bandwidth

76.830 MHz
21.919 kHz
73.85 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Mkr1 6.778728 GHz

Sweep 15.33ms

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

-6dB Bandwidth 802.11n(HT20) 5720MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:00:07 AM Jul 03, 2023
e e 0000000 Center Freq: 5.720000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Mkr1 5.717488 GHz

Ref Offset 11.19 dB
Ref 31.19 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 17.8 dBm
17.722 MHz

Transmit Freq Error -11.028 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.35 MHz x dB -6.00 dB

I MSG STATUS

-6dB Bandwidth 802.11n(HT20) 5745MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:01:35 AM Jul 03, 2023
e e A5000000 Center Freq: 5.745000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.27 dB Mkr1 5.747488 GHz

Ref 31.27 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 17.9 dBm
17.696 MHz

Transmit Freq Error -26.758 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.11 MHz x dB -6.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

-6dB Bandwidth 802.11n(HT20) 5785MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:02:54 AM Jul 03, 2023
e e 25000000 Center Freq: 5.785000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Mkr1 5.783692 GHz

Ref Offset 11.26 dB
Ref 31.26 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 17.9 dBm
17.745 MHz

Transmit Freq Error -17.272 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.56 MHz x dB -6.00 dB

I MSG STATUS

-6dB Bandwidth 802.11n(HT20) 5825MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:04:17 AM Jul 03, 2023
e e 3 000000 Center Freq: 5.825000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Mkr1 5.826224 GHZ
Ror 31.24 GBm_ 1.9251 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 18.2 dBm
17.736 MHz

Transmit Freq Error -20.433 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.79 MHz x dB -6.00 dB

I MSG STATUS
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RF Test Report Report No.: R2306A0670-R3V2

-6dB Bandwidth 802.11n(HT40) 5710MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:29:01 AM Jul 03, 2023
e e 0000000 Center Freq: 5.710000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Mkr1 5.707488 GHz

Ref Offset 11.2 dB
Ref 31.20 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 18.2 dBm
35.697 MHz

Transmit Freq Error -3.997 kHz % of OBW Power 99.00 %

x dB Bandwidth 35.02 MHz x dB -6.00 dB

I MSG STATUS

-6dB Bandwidth 802.11n(HT40) 5755MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:32:26 AM Jul 03, 2023
e e 000000 Center Freq: 5.755000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Ref Offset 11.29 dB Mkr1 5.757472 GHz

Ref 31.29 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 18.1 dBm
35.713 MHz

Transmit Freq Error -12.098 kHz % of OBW Power 99.00 %

x dB Bandwidth 35.07 MHz x dB -6.00 dB

I MSG STATUS
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RF Test Report

Report No.: R2306A0670-R3V2

-6dB Bandwidth 802.11n(HT40) 5795MHz

ww Keysight Spectrum Analyzer - Occupied BW

= | B

CORREC

SENSE:INT]

11:34:00 AM Jul 03, 2023

RL RF 508 AC
& eq 95000000

# FGain:Low

—%— Trig: Free Run
#Atten: 40 dB

[
Center Freq: 5.795000000 GHz
Avg|Held: 100/100

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.26 dB
Ref 31.25 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.719 MHz
-26.066 kHz
33.84 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 18.0 dBm

% of OBW Power
x dB

99.00 %
-6.00 dB

Mkr1 5.797496 GHz
-0.28759 dBm

Span 80 MHz
Sweep 8ms

IMSG

STATUS

TA Technology (Shanghai) Co., Ltd.
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RF Test Report

Report No.: R2306A0670-R3V2

TB Mode
U-NII-3

-6dB Bandwidth 11ax(20M) RU106 IDX53 5745MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

CORREC

| SENSE:INT]

11:38:24 AM Jul13, 2023

RL RF 500 AC
e eq 45000000
——
# FGain:Low

[
Center Freq: 5.745000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 40 dB

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.27 dB
Ref 31.27 dBm

Occupied Bandwidth
18.169 MHz
-487.20 kHz
17.72 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 21.2 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

Mkr1 5.737988 GHz

IMSG

STATUS

-6dB Bandwidth 11ax(20M) RU106 IDX53 5785MHz

ww Keysight Spectrum Analyzer - Occupied BW

=0

CORREC

| SENSE:INT]

11:40:25 AM Jul13, 2023

RL RF 500 AC
e eq 85000000
——
# FGain:Low

[
Center Freq: 5.785000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 40 dB

Radio Std: Nene

Radio Device: ETS

Ref Offset 11.26 dB
Ref 31.26 dBm

ST SN N

I Y )P vy N o | B
o I N V' N NS s A M S N N
mm-——-_||nr_—_
T P AL
IR

]
IR A I
I A

#Res BW 100 kHz

Occupied Bandwidth
18.021 MHz
-570.92 kHz
17.73 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 21.1 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

Mkr1 5.7813 GHz

IMSG

STATUS
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RF Test Report Report No.: R2306A0670-R3V2

-6dB Bandwidth 11ax(20M) RU106 IDX54 5720MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 04:01:52 PMJul 31,2023
e e 0000000 Center Freq: 5.720000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Mkr1 5.728736 GHz

Ref Offset 11.19 dB
Ref 31.19 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 21.9 dBm
18.063 MHz

Transmit Freq Error 524.15 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.34 MHz x dB -6.00 dB

I MSG STATUS

-6dB Bandwidth 11ax(20M) RU106 IDX54 5825MHz

ww Keysight Spectrum Analyzer - Occupied BW ==
RL RF 500 AC CORREC | SENSE:INT] [ [ 11:42:52 AM Jul13, 2023
e e 3 000000 Center Freq: 5.825000000 GHz Radic Std: None
—%— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radic Device: BTS

Mkr1 5831212 GHZ
Ror 31.24 GBm_ 4.4101 dBm

| S —

b oty ™

IHIIIIIII IIIHINI-_-IM__
T [

#VBW 300 kHz

Occupied Bandwidth Total Power 21.8 dBm
18.224 MHz

Transmit Freq Error 412.00 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.11 MHz x dB -6.00 dB

I MSG STATUS
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